PARTS LIST FOR: FOLDING CRANE
Model: PH20

Issue No: 2
Date Issued: 240801
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Part No. Description

Item
1 PH20/01 MAIN POST
2 PH20/02 8 TON LONG RAM JACK
3 PH20/03 JACK HANDLE
4 PH20/04 NUT, M16
5 PH20/05 BOLT, M16 x 85
6 PH20/06 BOLT, M8 x 20
7 PH20/07 SWIVEL CASTOR, 3.5"
8 PH20/08 SPRING WASHER
' 9 PH20/09 NUT, M8
8 10 PH20/10 LOCK PIN
11 PH20/11 COTTER PIN, 2.5"
12 PH20/12 SWIVEL CASTOR, 3"
13 PH20/13 FRONT LEG
14 PH20/14 HOOK AND CHAIN
15 PH20/15 BOLT, M12 x 70
16 PH20/16 NUT, M12
17 PH20/17 BOLT, M16 x 75
18 PH20/18B  NUT, M20
19 PH20/19B EXTENSION BOOM
20 PH20/20 BOOM
21 PH20/21 BOLT, M20 x 110
22 PH20/22 BOLT, M18 x 110
23 PH20/23 NUT, M18
24 PH20/24 BOLT, M8 x 20
25 PH20/25 BOLT, M6 x 10

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
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